INSTALLATION INSTRUCTIONS

3-PC TONNEAU COVER
WITH SPORTS BAR

407L Toyota Hilux 2005 Onwards

TCO0041c
1/17

Care Instructions: =

Clean Tonneau Cover
with a mild detergent and
water solution.

Do not use abrasive
cleaners or solvents.

3-PIECE TONNEAU COVER PARTS LIST

Item | Component Name Item Number | Qty Item Component Name Item Number | Qty
1 Tonneau Cover 1 17 Keys 2
2 Front Bar HBARO0004 1 18 Abrasive Resistant Tape TAPE0392 2
3 Hinges CLIP2143GZ 2 19 Jacking Brackets CLIP2049GZ 2
4 L Brackets CLIP2163 2 20 Infill Panel LHS 1
5 Gas Struts STRT0005 2 21 Infill Panel RHS 1
6 Gas Strut Brackets CLIP2034-1 2 22 Fitting Instruction TCO0041c 1
7 Lock Striker Plates MISC2475-11 2 23 M8 Screws SCRWO0684 6
8 M6 Screws SCRWO0701 6 24 M8 Nuts NUTS0217 2
9 Self Drilling 14G x 22mm Screws SCRWO0646 5

10 D Seal MISC2115 1
11 Rivets FAST0433 14
12 | Hinge Pin RHS CcLIP2183Gz | 1
13 Hinge Pin LHS CLIP2220 1
14 | Rust Inhibitor MISC0912 1
15 | Template MISC2518 1
16 | M6 Nuts NUTS0127 6

On completion of fitment, fitting instructions to be left in glove box of vehicle.

Do not stand/sit or rest heavy objects on Tonneau Cover.
Humans or animals are not to be under the closed Tonneau Cover at any time.

IMPORTANTL | vy open valtic chemole with Tommeat Cover nstale.

If contact with volatile chemicals occurs clean Tonneau Cover with
mild detergent and water solution.

24/11/08




EGB TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR TCOO{}%;’

WARNING!!!

When in the closed position, Tonneau
Cover must be locked and tailgate must be
closed! Failure to do so could result in
unexpected opening of the Tonneau Cover
from sudden wind gusts, which could
cause damage to the vehicle and/or your
Tonneau Cover!

Warranty Terms

EGR warrants that the ABS truck Tonneau
Cover EGR will be free from defects in
material and workmanship for a period of
three (3) years from the retail date of
purchase. The gas struts are warranted for
one (1) year from the retail date of
purchase. This warranty only applies to the
original purchaser and is nontransferable.
Warranty must be claimed with original
sales receipt for proof of purchase.

Exclusions

This warranty does not cover failure due to
neglect, improper installation including any
modifications to installation hardware,
operating the vehicle with your EGR
Tonneau Cover in the open position,
alterations, addition of equipment, abuse,
accident, corrosion, normal wear and tear,
lack of maintenance, and exposure to
chemicals that are not safe for plastics.
Incidental or consequential damage or loss
of contents due to use, neglect, lack of
maintenance, misuse of EGR Tonneau
Cover is sole responsibility of the truck
owner and operator. Paint wear to the truck
bed can happen with any truck Tonneau
Cover and is the sole responsibility of the
truck owner. Paint damage to your truck is
not covered under this warranty.

Disclaimer

In the event that your EGR Tonneau Cover
is found to be defective under the terms of
this warranty, it is at the discretion of EGR
to repair or replace the defective part.
Transportation costs and labor are not
associated with this warranty claim.

= S
b

Maintenance

Your EGR Tonneau Cover only requires
periodic cleaning with mild car wash soap.
Only use cleaners, waxes, or products that
are labeled safe for use on plastics. Avoid
the use of any chemicals to clean your
EGR Tonneau Cover unless labelled safe
for plastics. Avoid use of abrasive type
cleansers as they may dull the finish.

2y
e

The gas struts are self lubricating and
should only be cleaned occasionally with a
damp cloth. Premature seal failure will
result if solvents or lubricants are used to
clean struts.

The locking mechanisms only require
occasional lubrication with lithium grease.
All installation hardware and fasteners
must be checked every so often for
tightness.

IMPORTANT:
Read instructions carefully before installation. It is strongly recommended that installation is conducted by an authorized dealer.

« This product must be installed exactly as specified in these instructions. Failure to do so may result in
improper fit and/or retention.
« Recommend installation by 2 people.

PAINTING INSTRUCTIONS

» Sand Tonneau Cover prior to painting recommend 500 grit using an orbital type sander.
« Prior to painting, clean all surfaces to be painted using clean water and a mild detergent, do not use lacquer thinner or any solvent based products.
Wipe completely dry.
« Best results will be achieved by wiping the areas to be painted with a tack rag just prior to painting.
« Select a top coat and clear paint that is suitable for ABS (Acrylonitrile-Butadiene-Styrene).
« Automotive paint systems, such as Acrylics or Two Packs, can be applied directly to the components. However, some paints may require a primer. If recommendations
on paint specifications are not followed, cracking of the part or degradation to the material may result. In all paint systems, aromatic hydrocarbons and alkalies are best
avoided to reduce damage to the material
properties.
« If using a paint system which requires baking, do not expose the product to temperatures above 70° C (155° F).
« Allow a minimum of 8 hours after baking before installation on the vehicle.

24/11/08



EGR TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR

TCO0041c

3/17
SPORTS BAR PARTS LIST
Iltem | Component Name Item Number Qty Item | Component Name Item Number Qty
25 Sports Bar Main Top Tube 1 32 Black Button Head Screws 2
26 Sports Bar LHS Leg 1 33 M5x20 C/Sunk Screws 4
27 Sports Bar RHS Leg 1 34 Spring Washers 8
28 Rubber Sleeves 2 35 | Black Star Washers 2
29 Moulded Leg Bracket Cups 4 36 M5 Nylock Nuts 4
30 Foam Gaskets 4 37 | M8 Flat Washers 8
31 M8x35 Phillips Head Screws 8 38 | Tapped Blocks 4

24/11/08




E n TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR TCOO:‘&‘;
P

Diagram #:1

1. NOTE: Two people are required to complete installation. Thoroughly clean and dry the installation areas. Apply masking tape to
inside surface of side rail as shown. See Dia #1.

HOOK BRACKET SCREWS AND WASHERS

( ,-==-HOOK
)] ‘ BRACKET

Diagram #:2

2. Temporarily remove the front hook brackets and retain the screws and washers, as shown. See Dia #2.

F 3 HINGES%

NOT SUPPLIED

RIVETS FRONT BAR

UPSIDE DOWN
VIEW OF THE

HINGES - 2
L BRACKET ge= o
,: 1 L BRACKET |
#‘@ RIVETS RIVETS %
Diagram #:3

3. Apply silicon on the underside of the hinges. Centrally locate the hinges over the positioning holes and secure them with rivets
provided. Install the L brackets to the bottom of Front Bar with the rivets provided, as shown. See Dia #3.
NOTE: Silicon is not provided in the kit. Use only “non-acetic silicon”.

24/11/08



EGB TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR TCOO;;%

BACK OF FRONT BAR
\ SCREWS AND WASHERS ---FRONT BED PANEL
IJ ' SIDE RAIL FRONT BAR
HOOK BRACKET ‘ ‘
= Ny HOOK BRACKET

NOT SUPPLIED

Diagram #:4

4. Apply silicon to the back of the front bar, as shown. Fit the front bar to the front bed panel. Do this by securing the L brackets to
the hook brackets, with existing screws and washers. Make sure you align the top surface of front bar with the top surface of the side
rails so they are level. See Dia #4.

NOTE: Silicon is not provided in the kit. Use only “non-acetic silicon”.

14 GAUGE x 22MM 3
SELF DRILLING L

Diagram #:5

5. Apply rust inhibitor to threads of 14 Gauge x 22mm self drilling screws provided. Drive screws into the positions as shown. Do not
exceed torque of 6Nm. See Dia #5.
NOTE: Remove any metal shavings from the bed.

NOT SUPPLIED

Diagram #:6

6. Apply silicon to both ends of the front bar to prevent water ingress, as shown. Clean the top of the front bar. Attach the D seal

to the top of the front bar, as shown. Trim any excess tape. Apply silicon to any gaps between the D seal and the hinges, as shown.
See Dia #6.

NOTE: Silicon is not provided in the kit. Use only “non-acetic silicon”.

24/11/08



E n TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR Tcoogﬁg

ALIGN TEMPLATE TO FRONT BAR

Diagram #:7

7. Position the template flush to the installed front bar as shown. Attach using masking tape and centre mark all holes. Repeat
process and reverse the template to use for the other side of the vehicle. See Dia #7.

1 ]2 @
S~ (
@7 mm 25'mm \J %

Va

Diagram #:8

8. Drill the four (4) hole positions through the vehicle’s side rail to the hole sizes indicated on the image above. Remove any metal
shavings then apply the rust inhibitor provided around all the raw edges of the previously drilled holes. Repeat for the other side of the

vehicle. See Dia #8.
NOTE: Remove any metal shavings from the bed.

INFILL PANEL

Diagram #:9

9. Trial-fit infill panels onto bed. Note rearward position and place abrasive resistant tape strips onto the bed as shown. See Dia #9.

24/11/08



TCO0041c

E n TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR 217
I
' /% /0 DRILL @5.5mm PILOT HOLES\
% @ DRILL HOLES:
7mm  10mm
W@m TOP EDGE \ | 375mm
OF SIDE RAIL
. i 146mm
Q/CB)g (5 . 126mm FRONT
* N BED
R ‘nﬁ\ K@ USE RUST INHIBITOR X A PANEL
AL ==
@5.5
Zoomm SIDE VIEW .
t i @10mm
+ r FRONT
10mm
FRONT BAR (ALREADY INSTALLED)
Diagram #:10

10. Mark and centre punch the side rail according to the dimensions shown. Drill @5.5mm pilot holes followed by @7mm and @10mm
holes as shown. Apply rust inhibitor to the drilled holes. Repeat for the other side of the vehicle. See Dia #10.

[SIDE RAIL 7\ TORQUE SETTING: 7Nm

TAPPED BLOCK 4 N\
M5 NYLOCK NUT SIDE RAIL

))!)))))»1»»1»»1\»»1» ——————— R T
: )))milaiilwny)»»)m

Diagram #:11

11. Attach the tapped blocks for the front Sports Bar legs to the side rail with the M5x20 countersunk screws as shown. Tighten to torque
7Nm. See Dia #11.

M6 PAN HEAD

JACKING PLATE
SCREW

Diagram #:12

12. Attach the jacking brackets using the M6 screws provided. Loosely install M8 screw and M8 nut into bracket as shown.
See Dia #12.

24/11/08



E n TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR TCOO{;‘;?
[ —

MAIN TOP TUBE

RHS LEG

- -
| -_—
-_ @ [

Diagram #:13

13. Slide the rubber sleeves over the Sports Bar main top tube and fit the LHS and RHS legs as shown. Ensure that all three (3) holes
are aligned with each other. See Dia #13.

TORQUE SETTING
7Nm BLACK BUTTON HEAD SCREWS

X

NO POWER TOOLS

BLACK STAR WASHERS

Diagram #:14

14. Secure the Sports Bar together with the black button head screws and black star washers provided. See Dia #14.

4 N )
FRONT LEGS REAR LEGS\
RHS
O|.®
NS
REMOVE
LOOSEN )

Diagram #:15

15. Remove inner countersunk screws on leg brackets as shown and discard. Loosen outer countersunk screws. See Dia #15.

24/11/08



E n TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR TCOO;T;
—

FOAM GASKETS

MOULDED LEG
BRACKET CUPS

Ve

e
=
o
&
o

Diagram #:16

16. Peel away the protective lining on the foam gaskets and attach them to the moulded leg bracket cups as shown. See Dia #16.

-
NOT SUPPLIED %

17. Apply a bead of non-acetic silicon (not supplied) around the inside surface of the moulded leg bracket cups. See Dia #17.
NOTE: Silicon is not provided in the kit. Use only “non-acetic silicon”.

Diagram #:17

Diagram #:18

18. Fit the moulded leg bracket cups to the Sports Bar leg brackets. See Dia #18.

24/11/08



EGB TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR TC%%‘E?

FRONT FOOT BRACKET

|

ROTATE

INSIDE SCREWS (M8 BUTTON HEAD)

INFILL PANEL ‘
i (C

Diagram #:19

19. IMPORTANT: Be careful not to scratch the painted infill panels when fitting them to the Sports Bar.
Rotate the front foot bracket of the Sports Bar. Install the infill panel by placing it onto the front Sports Bar foot first. Re-align the front
foot bracket into position on the rear foot. Loosely install the M8x40mm screws. Do not tighten at this stage. See Dia #19.

_______________

INFILL PANEL '

INSIDE SCREW (M8 BUTTON HEAD)

Lo f-: ___________________

Diagram #:20

20. IMPORTANT: Be careful not to scratch the painted infill panels when fitting them to the Sports Bar.
Re-check the alignment and then tighten Sports Bar outside screw to 10Nm. Inside screw to be left loose. Repeat the process on other
side of Sports Bar. See Dia #20.

SPORTS BAR FRONT LEG

SPRING WASHERS l

SIDE RAIL
M8x35 PHILLIPS HEAD SCREWS

M8 FLAT WASHERS

Diagram #:21

21. Position Sports Bar and infill panels on bed. Loosely attach front legs of Sports Bar to inner side panels with M8x35 phillips head
screws, spring washers and M8 flat washers. See Dia #21.

24/11/08



TC0041c

E n TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR /
11/17
|
V4 - ~
SPORTS BAR REAR LEG
yal
INFILL PANEL
J
Diagram #:22
22. Mark the two (2) Sports Bar rear leg drill holes as shown. Repeat for other side of the vehicle. See Dia #22.
D MARK CENTRE HOLE
@ AR GENTREHOLE
TOP EDGE " 20mm\ o 20mm
OF SIDE RAIL i E i
SIDE VIEW S N ' FRONT
® : ® BED
\ / PANEL
e < '
_________________________ .\ _PREVIOUSLY MARKED HOLES )] .
( Mo FRONT
Diagram #:23
23. Find and mark the centre point between the two (2) holes marked on the side rail in Diagram #14. Repeat for the other side of the
vehicle. See Dia #23.

TOP EDGE
OF SIDE RAIL

SIDE VIEW

~

/0 DRILL @5.5mm PILOT HOLES

@ DRILL HOLES:

10mm 7mm 10mm
| | |

N g

\9 USE RUST INHIBITOR

R

_____

FRONT
BED
PANEL

FRONT

Diagram #:24

24. Centre punch the holes marked in diagram #22 and #23. Drill @5.5mm pilot holes followed by @7mm and @10mm holes as shown.
Apply rust inhibitor to the drilled holes. Repeat for the other side of the vehicle. See Dia #24.

24/11/08



EGB TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR Tcofz‘}ii

(" SiDE RAIL ™\ TORQUE SETTING: 7Nm

TAPPED BLOCK 4 N\
M5 NYLOCK NUT SIDE RAIL

(i N ()

)

M5x20 C/SUNK SCREW

NG

Diagram #:25

25. Attach the tapped blocks for the rear Sports Bar legs to the side rail with the M5x20 Countersunk screws as shown. Tighten to torque
7Nm. See Dia #25.

GAS STRUT BRACKET

Diagram #:26

26. Position the Gas Strut Bracket to correspond with the 5mm drilled holes. Attach gas strut brackets with the pop rivets. Repeat for
the other side of the vehicle. See Dia #26.

LOCK STRIKER PLATE

—_— )

Diagram #:27

27. Position the lock striker plate to correspond with the 7mm drilled holes. Align and loosely attach the lock striker plates using the M6
nuts and M6 screws. Repeat for the other side of the vehicle. See Dia #27.

24/11/08



EGB TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR TCOI%Z}ig

I )

‘@

SPRING WASHERS

SIDE RAIL

M8x35 PHILLIPS
HEAD SCREWS

\ M8 FLAT WASHERS

INSIDE SCREW (M8 BUTTON HEAD)
-----

J \INFILL PANEL Y,

Diagram #:28

28. Two people are required to carry out the replacement of the Sports Bar. Position the Sports Bar and infill panels on vehicle.
Attach the legs of the Sports Bar as shown. Pull down on the Sports Bar to compress the foam seal on the moulded leg bracket cups,
and tighten all Sports Bar side rail bolts to torque setting 10Nm. Tighten Sports Bar to infill panel screw to 5SNm. Repeat for the other
side of the vehicle. See Dia #28.

NOT SUPPLIED

Diagram #:29

29. At the front of the infill panels apply a bead of non-acetic silicon to prevent water ingress. See Dia #29.
NOTE: Silicon is not provided in the kit. Use only “non-acetic silicon”.

%m@ @@mﬂ

4

/\l

[E

]

\ __— LEFTHAND SIDE SHOWN /

Diagram #:30

30. Two people are required to carry out the fitment of the Tonneau Cover. Fit Tonneau Cover - secure hinges with hinge pins, as
shown. See Dia #30.

IMPORTANT: Ensure hinge pins snap into retaining clip mounted to the lower hinges.

24/11/08



EGB TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR Tcg%lllg

. C S —
TORQUE TO 5Nm. j

Diagram #:31

31. Close and check Tonneau Cover is central to vehicle and the sides of Tonneau Cover do not contact the vehicle bedrail. Adjust
position if necessary by loosening the top hinge screws and re-positioning Tonneau Cover to fit centrally on vehicle. Re-tighten
hinges to 5Nm torque. See Dia #31.

WIDE END TO REMOVE
S

NARROW END |

Diagram #:32

32. Attach gas struts by clipping into place as shown. Ensure the narrow end mounts to the vehicle. See Dia #32.

)

¢
|

NO POWER TOOLS

Diagram #:33

33. Adjust jacking screws until infill panels are level with the main surface of the Tonneau Cover. Once in the correct position, lock the
M8 Nut into position against the bracket using a 13mm spanner. Repeat for other side of vehicle. See Dia #33.

24/11/08



E n TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR TC0105‘/‘11;
—

e N
@ REMOVE INSPECTION | @ RELEASE PLACTIC @ UNCLIP PULLRODS
COVER RETAINER CLIPS FROM PLASTIC

RETAINER CLIPS

Yy
.

N
o T o
\E N E
S |
Y"l’?
% % PLASTIC RETAINER PULLRODS
\INSPECTION COVER CLIPS )

Diagram #34

34. Open Tonneau Cover and remove inspection cover by removing scrivets and rotating cover anti-clockwise. Release plastic
retainer clips and unclip pullrods as shown. See Dia #34.

A IMPORTANT: Ensure vehicles’s tailgate remains open whilst adjusting Tonneau Cover locking mechanism.

\ @ o= @ INSPECT LATCH © ADJUST STRIKER BRACKET @ ADJUST LATCH )
) 0% ENGAGEMENT MECHANISM
SCREWS
INCORRECT SIDE RAIL =
O /
@_O 7
CORRECT \

DK\ %> STRIKER SCREWS
BRACKET o
O

TORQUE 10Nm TORQUE 4Nm

v

%

Diagram #35

35. Close Tonneau Cover and inspect locking mechanism. Ensure the latch hits the striker bracket centrally. If it DOES, proceed to
Diagram #36 below. If it DOES NOT, adjust the striker bracket accordingly by loosening the M6 screws and moving the bracket up or
down as shown. You may also need to adjust the latch mechanism by loosening the screws and moving it left or right as shown.

See Dia #35. Note: Tonneau Cover has 2 stage locks. Ensure Tonneau engages with second stage of the latch.

\ /9 ENGAGE LOCK © ADJUST LENGTH OF @ LOCK PLASTIC RETAINER CLIPS h
(.) PULLRODS BY ROTATION BACK IN POSITION

LATCH MECHANISM e\

RETAINER 7
e o]

cLPS  Tus

@ TEST LOCKING MECHANISM

= "cLick @® REPLACE INSPECTION COVER
ROTATE PULLRODS ] —= X
~
PRESS LATCH CLOCKWISE = SHORTEN INSPECTION/ N7
UPWARDS _ COVER
ANTI-CLOCKWISE = LENGTHEN S )

Diagram #36

36. Open the Tonneau Cover and engage the lock by pressing upwards on the latch. Adjust pullrods so that they clip back into the
retainer clips correctly. Do this by rotating them clockwise to shorten them or anti-clockwise to lengthen them. Clip pullrods and
retainer clips back into position. Test lock by pressing the button on top of Tonneau Cover. If latch mechanism DOES NOT release,
return to Step 3 and shorten the pullrods. If it DOES release, replace inspection cover. See Dia #36.

AIMPORTANT: Ensure that the Tonneau Cover locking mechanism is functioning correctly before closing tailgate.

24/11/08



TC0041c

EGB TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR o

REMOVAL OF TONNEAU COVER

TWO PEOPLE ARE REQUIRED TO CARRY OUT THE REMOVAL OF THE TONNEAU COVER.

TO REMOVE

GAS STRUTS/

Diagram #:1

1. Detach gas struts by inserting a small screw driver and adjusting the spring clip on the strut. See Dia #1.
NOTE: Do not remove the spring clip only a small amount of levering is required to detach.

T@@ @@@‘A

Diagram #:2

2. Remove hinge pins and then remove the Tonneau Cover. See Dia #2.

24/11/08



E n TOYOTA HILUX 3-PIECE TONNEAU COVER WITH SPORTS BAR
P

TCO0041c
17/17

RE-INSTALLATION OF TONNEAU COVER

TWO PEOPLE ARE REQUIRED TO CARRY OUT THE RE-INSTALLATION OF THE TONNEAU COVER.

Diagram #:1

1. Fit Tonneau Cover - secure hinges with hinge pins. See Dia #1.

WIDE END
- ~\

TO REMOVE:

Diagram #:2

2. Attach gas struts by clipping into place. Ensure the narrow end mounts to the vehicle. See Dia #2.

24/11/08




Kraftfahrt-Bundesamt

DE-24932 Flensburg

ALLGEMEINE BETRIEBSERLAUBNIS (ABE)

nach § 22 in Verbindung mit § 20 Straftenverkehrs-Zulassungs-Ordnung (StVZO) in der
Fassung vom 28.09.1988 (BGBI | 8.1793)

Nummer der ABE: 91008

Gerat: Laderaumabdeckung

Typ: Tonneau

Inhaber der ABE: EGR United Kingdom Limited

UK-Milton Keynes, MK11 3HA

Hersteller: EGR
84 Evans Road, Salisbury, Queensland 4107, Australien

Fur die obenbezeichneten reihenweise zu fertigenden oder gefertigten Gerate wird diese
Genehmigung mit folgender MaRgabe erteilt:
Die genehmigte Einrichtung erhalt das Typzeichen

KBA 91008

Dieses von Amts wegen zugeteilte Zeichen ist auf jedem Stck der laufenden Fertigung in
der vorstehenden Anordnung dauerhaft und jederzeit von auBen gut lesbar anzubringen.
Zeichen, die zu Verwechslungen mit einem amtlichen Typzeichen Anlass geben kénnen,
darfen nicht angebracht werden.

Kraftfahrt-Bundesamt

DE-24932 Flensburg

Nummer der ABE: 91008
- Anlage -

ingen und rung

Nebenbestimmungen

Die Einzelerzeugnisse der relhenweisen Fertigung miissen mit den Genehmigungsunteria-
gen genau Ubereinstimmen. Mit dem zugeteilten Typzeichen/Prifzeichen durfen die Fahr-
zeugteile nur gekennzeichnet werden, die den Genehmigungsunterlagen in jeder Hinsicht
entsprechen.

Anderungen an den Einzelerzeugnissen sind nur mit ausdriicklicher Zustimmung des
Kraftfahrt-Bundesamtes gestattet.

Anderungen der Firmenbezeichnung, der Anschrift und der Fertigungsstétten sowie eines bei
der Erteilung der Genehmigung benannten Zustellungsbevolimachtigten oder bevolméchtig-
ten Vertreters sind dem Kraftfahrt-Bundesamt unverztiglich mitzuteilen

Das Kraftfahrt-Bundesamt ist unverziiglich zu benachrichtigen, wenn die reihenwsise Ferti-
gung oder der Vertrieb der genehmigten Einrichtung innerhalb eines Jahres oder endgliltig
oder langer als ein Jahr eingestellt wird. Die Aufnahme der Fertigung oder des Vertriebs ist
dann dem Kraftfahrt-Bundesamt unaufgefordert innerhalb eines Monats mitzuteilen.
VerstoRe gegen diese Bestimmungen kénnen zum Widerruf der Genehmigung fihren und
konnen Gberdies strafrechtlich verfolgt werden.

Die Genehmigung erlischt, wenn sie zuriickgegeben oder entzogen wird, oder der
genehmigte Typ den Rechtsvorschriften nicht mehr entspricht. Der Widerruf kann
ausgesprochen werden, wenn die fur die Erteilung und den Bestand der Genehmigung
geforderten Veraussetzungen nicht mehr bestehen, wenn der Genehmigungsinhaber gegen
die mit der Genehmigung verbundenen Pflichten — auch soweit sie sich aus den zu dieser
Genehmigung zugeordneten besondersn Auflagen ergeben - verstofit oder wenn sich
herausstellt, dass der genehmigte Typ den Erfordernissen der Verkehrssicherheit oder des
Umweltschutzes nicht entspricht.

Das Kraftfahrt-Bundesamt kann jederzeit die ordnungsgemaRe Auslbung der durch diese
Genehmigung verliehenen Befugnisse, insbesondere die genehmigungsgerechte_Fertigung,
nachprifen und zu diesem Zweck Proben entnehmen ader entnehmen lassen.

Die mit der Erteilung dieser Genehmigung verliehenen Befugnisse sind nicht Ubertragbar.
Schutzrechte Dritter werden durch diese Genehmigung nicht bertihrt

Rechtsbehelfsbelehrung

Gegen diese Genehmigung kann innerhalb eines Monats nach Bekanntgabe Widerspruch
erhoben werden. Der Widerspruch ist beim Kraftfahrt-Bundesamt, FérdestraBe 16,
DE-24944 Flensburg, schriftlich oder zur Niederschrift einzulegen.

Kraftfahrt-Bundesamt

DE-24932 Flensburg

Nummer der ABE: 91008

Die Laderaumabdeckung, Typ Tonneau, dirfen ausschiieBlich zum Anbau an die in den
beiliegenden Prifunterlagen aufgefihrten Kraftfahrzeuge unter den angegebenen
Bedingungen feilgeboten werden

In einer mitzuliefernden Anbauanweisung sind die Bezieher auf den eingeschréankten
Verwendungsbereaich hinzuweisen.

Der Anbau hat nach dieser Anweisung zu erfolgen.

An jedem Gerat mul an einer gegen Beschadigung geschitzten, auch nach dem Anbau
sichtbaren Stelle gut lesbar und dauerhaft ein Fabrikschild angebracht sein, das folgende
Angaben enthalt:

Hersteller oder Herstellerzeichen
Typ, Teilenummer und
Typzeichen

Statt der Kennzeichnung der Geréte mit dem Fabrikschild kénnen die geforderten Angaben
auch eingepragt sein.

Im (brigen gelten die im beiliegenden Gutachten nebst Anlagen der Technischen Prifstelle
fur den Kraftfahrzeugverkehr des TUV Nord Mobilitat GmbH & Co KG Institut fir
Fahrzeugtechnik und Mobilitat, Hannover, vom 24.04.2007 festgehaltenen Angaben.

Das gepriifte Muster ist so aufzubewahren, dass es nach finf Jahre nach Erléschen der ABE
in 1 Zustand vo iesen werden kann

Flensburg, 25.05.2007
Im Auftrag

(Hansen)

Anlagen:

Nebenbestimmungen und Rechtsbehelfsbelehrung
1 Gutachten Nr. 1681/07

gl
Institut fir }
Fahrzeugltechnik GUTACHTEN ﬁﬂm
und Mobilitat Mobilitar
zur Erteilung einer Allgemeinen Betriebserlaubnis (ABE)
nach § 20 StraRenverkehrs-Zulassungs-Ordnung (StVZO)
Fahrzeugteilart . Laderaumabdeckung
Typ Tonneau
Antragsteller : EGR, Milton Keynes, England

. Der genannte Fahrzeugteiletyp wird vom eigenen Betrieb des Antragstellers in Melbourne,
Australien gefertigt.

-

N

Der Antragsteller ermoglicht aufgrund von technischen Fachkraften, Fertigungsaniagen und
Kontrolleinrichtungen eine gleichmafige, reihenweise Fertigung von Fahrzeugen des in der
Typbeschreibung festgelegten Fahrzeugtyps

Tatsachen, die die Zuverldssigkeit des Herstellers im Sinne des § 20 StVZO in Frage stellen,
sind hier nicht bekannt.

w

Die beigefugte Typbeschreibung besteht aus Blatt 1 bis 5 und ist mit den darin unter Nr. 4.
angegebenen Anlagen Bestandteil des Gutachtens.

N

_ Der Teiletyp entspricht der vollstandigen Typbeschreibung und genligt den heute giiltigen
Bestimmungen der StVZ0, den hierzu vom Bundesminister fiir Verkehr erlassenen heute
glltigen Anweisungen und Richtlinien.

o

. Der Erteilung einer ABE stehen technische Bedenken nicht entgegen.

TUV NORD Mobilitat GmbH & Co. KG
IFM - Institut fiir Fahrzeugtechnik und Mobilitat
Adlerstr. 7, 45307 Essen

es Kraftfahrt-B

L
Bundesrepublik Deutschiand - DAR-Registrier-Nr. KBA-P D0004-95

Hannover, den 24.04 2007
IFM/928/Sa
Auftr-Nr. 1691/07

g P e
Dr.-Ing, Safarovic
Amtlich anerkannter Sachversténdiger




Typbeschreibung
zum Gutachten vam 24 04 07 zur Frieilung siner
Allgerneinen Betrebeardaubris nach § 22 SHVZ0
in Yerbindung mit & 20 StWF0

Fahrzaugteiletyp Tanneau

Antragsteller

: CGR, Millon Keynes, England

Allgemsines

Herstaller 1 EGR, 54 Evars Rd, Salisbury. Brishane
Cueersland. 4107 Australion

Ardragsteler : EGR. Miton Keynes, England

Teikeart + Laderaumabdeckung

Tt : Tarnzau

Hanceksoerrichung Tarneau

Austihrungen : sieha Anlage 1.1

Kenresictnureg i Twpr Tefenumimer {sieha Anlags 1.1)
Prrzeichen

Art und O der Kernzsichrung : Kebeschild an der Unterseite cer Abdedang

le Hannaver, FROFLAROI Seils 1 ven 5
AR SR 17 - st fur Fashizel

ilicy
DR Registrier Hr. KBA P 00004 55

Typbeschreibung
Fum Gutachten vom 24 04 07 zur Ereilung einer aischnic T NORD
Allgemeinzn Betriebseraubnis nach § 22 S0 jnd Wapier i

in Werbindung mit § 20 20

Fabrzeugteitolyg . Tonnaal

Artragstellar

23

Z4

TEE0 Mor et

: EGR. Milten Keynes, England

Priifungen
Aulese Gostallung

Die gepriften Muster wrden im angebauten Zustand bezilglich cer nach aulen weisenden
Kanten gems® § 30c SED sowie in Ankehnung e de RL T42E3FME in der Fassung
A73BEWG positiv begutachiet

Fahrierhalien

Drurch den Anbau der Fahrzeugisils s bei bestimmurgsgemaliam Boties des Fabrzeuss
keine negatven Auswirkungen auf das Fahr-. Brams- und Lerkverballen zu ensarton.

Betestiqung am Fahrraug

Die Befesligung der Feheeugteile am Fahrzeug unter Venmandung der zum Lisfarumfang ge-
hirerdsn Bsfestigungsiele ist bel Reacnitung der vom Telshersteler milzuiefemden Moriage-
anleitung als sicherund daverhaft arzusahan.

Fahrzeunabmessungzn
Durch den Anbau der Fahreeugtsis andam sich de Fahrzeugsl

F: i
Dig Ancienngen des Leegewichis und der Muizlast durch den Anbau der Fabreeugteile sowiz
die Abrmessungen der Fahzeugieile sind inder Anlage 1.1 angegeben

Verwendungsbareich

Diz Fahrzaugbeile ir der beschrisbenen Ausfibrung sind z2um Anbeu an die n dar Anlages 1.9
aufgeiihntan Faheeuge ufer Beachihung der dort vorgeschlaganan Auflagen und Himwsiss
gesignet

FATCEIUN

0000455

o

Typbeschreibung Insiitt fir
zum Gutachten vom 24.04.07 zur Erteilung einer  rp00,gt00mmi TUVNORD
Allgemeinen Betriebserlaubnis nach § 22 StVZO und Moblitit = Aot

in Verbindung mit § 20 StVZO

Fahrzeugteiletyp  : Tonneau

Antragsteller

: EGR, Milton Keynes, England

—~

1.1

Technische Angaben

. Die Pritschenabdeckung besteht aus einem ABS-
Kunststoffteil. welches mit einem Aluminium-Profil an
der Vorderseite der Ladeflache angenietet wird. Zwi-
schen dem Kunststoffteil und der Abdeckung ist ein
Schamier eingeflgt, sodass sich die Abdeckung, unter-
stiitzt durch 2 Gasdruckfedem, anheben fasst. Die Fe-
dem halten die Abdeckung in der getffneten Position.
Die Abdeckung ist abschlieRbar. Sie ist nicht zum Tra-
gen von Lasten vorgesehen.

Beschreibung

Hauptabmessungen in mm . siehe Anlage 2./1.

Gewicht in kg : siehe Anlage 1./1

Werkstoffe . Abdeckung aus ABS-Kunststoff, Befestigung durch
Aluminiumprofil

Befestigung : Die Laderaumabdeckung wird unter VVenwendung der

zum Lieferumfang gehrenden Befestigungsteile und —
mittel gemaR der zum Lieferumfang gehérenden Mon-
tageanleitung am Fahrzeug befestigt. Die Montage
muss fachgerecht durch eine Kiz-YWerkstatt erfolgen.

IFM - Geschafisstelie Hannaver,
Segsberger Chaussec 36
27850 Norderstedt

PRUFLABORATORIUM Seite 2von §
1M - Institut fur Fahrzeugtechnik und Mobilitat
DAR-Registrier-Nr. KBA-P 00004-95

Typbeschreibung
zum Gutachien vorm 24.04.07 zur Edeilurg emner oo it
Allgermzinen Betiiebzerdaubnis nach § 22 St el Mot

I Worbandang mit § 20 StF0

Fahreumgteilstyp @ Tonneau

Antragstelsr

. EGR. Milian Keynes, England

Abnahme des Anbaus
Dk zur Prifung vorgestedten Fahrzeugteis

Tonneau
i den beschrisbenen Ausfthrungen enisprechen den varstehendsn Angaben.
D in der Anlage 1.1 awfgefihren Fehrzeuge sntsomchen nach dem Anbe dee Fahrzeugtele
den heube goitgen Yorsshifen der StFO sowie den hisrzu vorn Bundasminister [T Vetehr
arlassenen neule giitigen Arveisungsn und Riclinizn
Eire Prifung des Anbaus cer Fahrreugteile durch eiren amtich anarkanmen Sachverstand®
gen cdar Prifer i den Kiz-Verkehr wird nicht fir erferdedich gefialben.
Eine Anderung der Angaben ¢ der Zuksesungsbescheinigung wind fur erforderlieh genatien.

Fiir cie Anckrung der Argaben in der Zulassungebescheinigung wird folgencer Text vorgs-
sehlagsn:

FELL 25 WLy
GLT:FELDG. -

M. LADERAIMABDECKUNE TONNESU AUSFUHRUNG | “DANN

" Datan je nach Ausfihrung gernal Ankge 1.7 sinsetzen

PRI ARCRATORLIM Saitod v 5
IRk - Irshiu for | ahrzsagrechnik uind Wkl
DAR-Registicrhn KEG P 0000225



1RE1SIapION 0SBEE

96-70000 d-¥EY “IN-13M1siBay-Hva g¢ oossney Jablagebag
| UDOA | 3} BIIGON PUn Yuyoalbnaziyed 10} INHIsu - -1 IBACLUBH B|j8)sSHBYOSan) - |\
WNIHO LYH08Y 14Ndd

‘uspJam Jyoelgsbue Bunys|uesbejuop Jap puayoaldsiua Jnu Uaunp sleg apis aig usbeliny
’ puls uspiom 6iuseb Bunb

-iwyaues ‘6 "o gewsh sip ‘usbneziyeq pw puis YosHUSP! YOSIUYIS] ‘PUIS YoIjjUSSSM (19| ISP NBqUY USp JNy SIp ‘Usyoielag us|e ul ebnaziye -
asalp llamos ‘BunBlwysusbdA| 1ep usBunisyemig ‘mzq usbesyoen usuaqauyssabuoy yw sdh | -Bnaziye uegiessep ebnaziye Inj Yone i

B3 o¢ B0 ‘(Bumjospqy abi|islaip) SOEIONYHOL
. 9002
By 0¢ "eo ‘(Bunyjospay sbiigiuis) 903 0d L HFONVHOL b LCLOM [a ge tebuey MVZ pio4
By 0g ‘e2 ‘(Bumiospqy abijieyaip) 90VYHVAYNIL
B o¢ "eo ‘(Bunxoapqgy abijisiuie) 9030d | YHYAYNIL 2197 BIBABN 0va uessiN

By og "ea ‘(Bunsoepqy sbiiei8Ip) 90002 10L
By 0¢ ‘eo (Bunmyoapqy =Bijisjuia) 9030d00Z10L 9121 0021 10w Iysiansyi

B3 og "ea '(Bunyospqy abiieNep) SOXNTHOL

) . SSZN

B3 0g "ea ‘(Bunxoapqy aBiisiuIs) S030d LXITIHOL Tr91/ eve XniH 'LGZN ejoho]

B% pg "eo ‘(Bumospqy ebijieyesp) LOXYINGDL
B og &2 ‘(Bunxdspqy abiisiuIL) L030d L XYINADL LGON XVYI-a el nzns|

. Bunuyoiez
Bunyoapgewnelspe Jap JUIIMan ‘(Jswwinuajia ) gy / 39-93 -aqsineyJap dA] J9]|21s18H
Bunyospgewnelspe] Jep Bunuyoigzuuay pun Buniynisny B -Bnaziye4
pue|Bug ‘seufey UCHIN 'YDT 18||e1sbequy
nesuuo| : dAepeibnaziye
181gap JEIGON PUn
QHONARL  yuqosionsziye
AR aslemulH pun usbeyny ‘sieneg sap yoialagsBunpuamies ‘Jawiwinua)ia | ‘uabBuniynisny © L1 abejuy 10092

.



